Iyamato

Parts List

DOUBLE CHAIN STITCH MACHINE
WITH NEEDLE FEEDING

MG2000 series

MODELS & DEVICES

MG2002 MG2002P MG2004 MG2004P
FL10

% VAMATO SEWING MACHINE MFG. £0,LTD0,



IN—YVURANDRA

ZDI—Y U Z M EMG2002-349-01AZBAETILICLTA S A MR L TWET,
BEI~2EEBERETLZZEBUTVET,

ERI13~YTETIL, EEBEEELERLTVET,

K=Y YZCEHINTWINS—OTEIREXAEXBERDLTVET,

L2 0E (Parts No. OBEKERINTWET, )
[ ] BBEO/R—YURMIRLT, SEEEsNBRERDLLTVET,
[ ] WIEIBParts No. RURIEORK
¢ FEO/—YURMIFTLT., SEEMENLHIRTETILERDULTVET,
BRIAIXOBEOTEE
N DIV A MCEEHINTWBHRGEE EXDOBEE. Parts No.(fIZIE, 4200013) THEVLET,
¢ 0068011 D#EFEEIZ. 006801168011 TTENXTI Ly,
% I7F1—THENOBEGELEIEEASETI V.

B, CO/—=YUIFODHEEEE., XBILLDEBINZIBENHDETOTTTETIW,

How to use this Parts List

The illustrations on this Parts List are drawn on the basis of MG2002-349-X01A,
The items from No.1 to No.12 contain the standard model.

The following items included No.13 contain the submodel and Devices.

The dimension of Collar on this Parts List shows Inside diameter X Outside
diameter X Width.

Explanation of Marks (marked at the Side of Part No.)
[ ] means this part is changed from the previous Parts List.
Inside of [ ] shows the previous Part No. and the shape of screw or the like.
€ means this part and model is added to the previons Parts List.

How to place an order for the parts
¥ When placing an order for the parts from this Parts List, please clearly state the Parts No.
(e.g.4200013) which you require so that we can deliver the correct Parts to you.
¥ When the Part No.is “0068011” , please place an order for the part by showing “0020538"
or “68011" .
¥ When ordering Air Tube, please inform us of the Part No. and the length.

This Parts Listis subject to change without notice.



Contents

=P

s

MISCELLANEOUS COVERS (1) 11— B8R (1) 1

MISCELLANEOUS COVERS (2) H\—B8% (2) 2
MISCELLANEOUS THREAD EYELETS SRR 3
MISCELLANEOUS BUSHINGS Tyl 2 Bk 4
UPPER SHAFT MECHANISM I 5

MAIN SHAFT DRIVING MECHANISM THE 6
LOOPER DRIVING MECHANISM JL— s SHa 7
MISCELLANEOUS RETAINER UF A3t 8
NEEDLE BAR MECHANISM B 9

PRESSER FOOT MECHANISM 1T 10
NEELDE GUARD & FEED DRIVING MECHANISM X 11

LUBRICATING MECHANISM i 12

PULLER MECHANISM EXCLUSIVE PARTS (1) IS5 HEEEARS (1) 13

PULLER MECHANISM EXCLUSIVE PARTS (2) IS— ISR (2) 14
PULLER MECHANISM EXCLUSIVE PARTS (3) TS—MBEANG(3) 15
PULLER MECHANISM EXCLUSIVE PARTS (4) IS RIBERBS (4) 16
MG2002 EXCLUSIVE PARTS MG2002 $#JEFIERMESE 17
MG2004 EXCLUSIVE PARTS MG2004 HJEFILBEBE 18
"FL10" DEVICE "EL10"%E 19
ACCESSORIES (1) (THREAD STAND) FHEYUBER (1) (RILA) 20
ACCESSORIES (2) (BELT COVER) FOEYUBIR(2) (RLRHA—) 2

EXTRA PARTS(1) IHFRRS/A—Y (1) 22
EXTRA PARTS(2) THRRS/8—(2) 23
WARNING LABEL BESNL 24
CLASS LIST OF MAIN SPARE PARTS TEHSURN 25
INDEX %3 26




MG2000



MISCELLANEOUS COVERS (1)

“

Hs—EE&R (1)

1

Ref.No. Parts No. Description m A Amt. Req
1 4200013  Head Cover o AYERA— 1
: 2 4200014 Head Cover Gasket " o1 s TACEVACTE . 1
-3 110048  Screw (M4-0.7X10) R 10
4 0093864 Seal Plug - 2
5 390188 "MG" Emblem IILLMG 1
6 4200050 Top Cover LHhsi— 1
7 4200049 Top Cover Gasket N o2 JACVACIE 2 1
8 0020759  Seal Plug B 1
9 0068011  Oil Sight Window FANEERR 1
10 110045  Screw (M4-0.7X12) Jl 7 7
11 4200019  Cylinder Cover (Left) Y EHIN—(E) 1
12 4200030  Cylinder Cover Gasket B RIR—yx 1
13 190015  Screw (M14-2X6) LR 2
14 340000  Machine Frame Supporting Bar NyRX T 4
15 4109403 Model Plate R 1
16 000726 Rivet 1k AgR 4
17 2049401  Serial Number Plate HMEITL— 1
18 4200034 Dust Proof Plate B iR 1
19 110012 Screw (M4-0.7X5) jl= S 2
20 120016  Screw (M8-1.25X20) T 4
21 3100004  Oil Reservoir B 1
22 3100005 Oil Reservoir Gasket Bkl AV 1
23 005075  Screw (3/8-24X8) BEF R 1
24 0020137 Drain Hole Seal REEFRS/AvED 1
25 0022836  Synchronizer Positioning Pin RoiareEy 1
26 0022837  Synchronizer Cushion ROLarELovyiay 1
27 110048 Screw (M4-0.7X10) LS 1

MG2000




MG2000



MISCELLANEOUS COVERS (2)
L

H\—B&R(2)

2

Ref.No. Parts No. Description L] Amt. Req
1 4200021  Stitch Plate Holder EHRIAT & 1
2 110035  Screw (M4-0.7X10) S 4
3 000779 Pin = 2
4 190078  Screw (M4-0.7X5) INIEHT D 1
5 4200027  Looper Pop-up (Throw-out) Button L—NE[ B ERAS 1
6 0068374  Spring INF 2
7 4200026  Looper Pop-up (Throw-out) Guide T ER 1
8 8100205 ORing(P12) oyry 1
9 110032  Screw (M3-0.5X6.5) &5 2
10 4200028  Looper Throw-out Lever W—E @ — 1
11 340051 Pin(@4x2s) EITEY 3
12 160000  Screw (M3-0.5X3) 1 S 3
13 4200020 Cylinder Cover (Rear) YA RIN— () 1
14 130002  Screw (M3-0.5X6) ERD 4
15 4200044  Looper Eccentric Cover (Left) W—IIxth/\— (k) 1
16 4200141  Oil Seal FAN— 1
17 110013  Screw (M4-0.7X8) RS 16
18 4200045  Looper Eccentric Cover (Upper) W—IIFth— (k) 1
19 006202  Screw (M4-0.7X6) e 3

20

21 4200046 Seal Plug S 1
22 4200041  Rear Cover (Lower) #HN—(TF) 1
23 4200042 Rear Cover (Lower) Gasket THN—(F) /¥ 1
24 3100016 Rear Cover #hsi— 1
25 3500432 Rear Cover Gasket BhI—yxD 1
26 4200018  Cylinder Cover R HIN— 1
27 000629 Seal Plug L 1
28 0094201  Cover Latch Spring P =S yF IR 2
29 110012 Screw (M4-0.7X5) 2 2
30 4200017  Cylinder Cover Hinge BRI D 1
31 110041  Screw (M4-0.7X8) TS 3
32 4200022  Looper Thread Eyelet (Lefty W—ikEkE) 1
33 007627 Sorew M4-0.7X8) I BN
34 4200016 FrontCover 1
35 120049  Screw (M4-0.7X16) 1
36 100001 Nut  Fwr 1
37 4200008  Front Cover Hinge  HTBAFAN—ELY 1
38 110016  Screw (M4-0.7X15) 1R 2
39 160001  Screw (M4-0.7X4) = 1
40 170001 Screw (M4-0.7X8) ESN 1

Ref. No. 41 to 62

See the following page.

MG2000




MG2000



Page= 2

Parts Page Ref. Weight Parts Page Ref Weight Parts Page Ref. Weight
No. No. No. @) No. No. No. @ No. No. No. (o)}
0083611 10 10 110048 1 3 160000 6 13
0093617 12 7 110049 3 27 160000 11 23
0093864 1 4 110049 9 13 160001 2 39
110067 5 23 160001 8 15
0094201 2 28 110070 6 30 160001 9 29
110084 10 26 160001 10 12
0095027 7 32 110084 17 19 160001 12 26
0095027 11 18 110084 18 39 160001 18 22
0095027 15 10 110084 23 5 160001 14 9
110097 14 20 160001 16 4
100001 2 36 110116 11 8 160001 283 12
100014 12 28 110125 9 23 160002 7 17
100041 8 8 110125 11 39 160003 6 23
100041 9 33 110126 7 26 160003 7 2
100052 16 12 110126 18 23 160003 8 5
110127 7 3 160003 9 26
110001 3 29 110128 11 35 160003 11 2
110001 10 19 160003 13 29
110001 17 10 120001 10 41 160003 14 10
..110001 18 30 ..10006_ 7 22 ....160003 14 18
110001 22 14 120006 10 54 160004 5 17
110002 14 20 120008 13 31 160004 6 21
110002 22 5 120008 14 4 160005 2
110003 10 32 120010 10 46 160005 6 8
110003 17 8 120010 22 15 160005 14 30
110003 18 28 120011 11 4 160007 5 7
110009 3 20 120012 13 14 160007 6 3
110009 5 13 120012 14 2 160007 7 21
110009 7 11 120012 16 [} 160007 9 3
...110009 8 11 L1018 7 16 .....160007 11 183
110011 5 21 120013 9 36 160007 13 7
110011 10 17 120013 11 26 160007 14 6
110011 17 33 120013 12 24 160007 15 24
110011 18 43 120013 19 6 160007 22 10
110012 1 19 120016 1 20 160020 11 6
110012 2 29 120018 2 45 160021 11 27
110012 12 14 120018 6 12 160024 5 33
110013 2 17 120019 13 2 160029 5 22
110013 3 2 120047 2 49 160031 5 19
..110013 5.4 ..120049 2 85 ..1egos7 7 .9
110013 12 2 120055 9 17
110013 19 28 120056 7 28 170001 2 40
110016 2 38 120056 18 21 170008 15 32
110021 9 9 170008 10 43
110021 10 55 130001 10 20 170008 23 9
110022 14 34 130001 17 12 170018 3 4
110028 21 2 130001 18 32 170032 2 54
110030 9 6 130002 2 14 170038 10 44
110030 11 16 130002 7 14 170041 10 g
,,,,,, 110082 2 .9 ...130002 16 17 ...170083 10 22
110035 2 2 130003 6 15 170053 17 14
110035 10 5 130003 14 25 170053 18 34
110035 23 3 130006 3 6
110038 2 53 130021 16 15 180002 6 29
110041 2 31 180003 6 24
110041 3 31 140010 8 18 180005 2 42
110041 14 23 180005 14 8
110045 1 10 150007 11 36 180008 21 12
110047 15 2 180009 21 11
110048 1 27 160000 2 12




_INDEX | Page =3

Parts Page Ref. Weight Parts Page Ref Weight Parts Page Ref. Weight
No. No. No. (9) No. No. No. (@) No. No. No. (@)
190005 2 58 1094063 19 13 3100616 14 14
190007 13 30 3100623 13 25
190015 1 13 1095002 28 13 3100626 13 10
180016 3 15
190016 18 5 1096025 19 9 3150143 12 23
190078 2 4

1200385 19 15 3160038 11 28

240010 13 19

2049401 1 17 3200112 5 27
,,,,, 300000 7 24 ... 8001 14 7
300005 10 47 2100137 8 4 3200236 12 6
300011 3 35 2100161 7 30
300011 22 3 2100194 10 51 3201037 19 8
300045 13 32 2100267 10 34
300100 2 41 2100443 10 11 3500012 2 62
2100444 23 7 3500041 4 2
310063 13 20 3500046 4 1
310117 9 4 2110361 10 49 3500054 5 5
310118 11 32 2110566 6 22 3500062 5 18
,,,,, 30118 117 8500229 12 1
310120 5 24 2150069 4 22 3500291 10 45
310121 5 16 2150075 7 31 3500293 10 35
2150075 14 12 3500294 10 37
320008 12 21 2150136 18 10 3500295 10 53
320009 12 20 3500299 10 42
3100004 1 21 3500300 10 33
330000 5 29 3100005 1 22 3500305 10 50
330006 6 18 3100006 8 1 3500402 12 10
330006 1t 31 3100006 13 4 3500403 5 11
AAAAA 330013 .5 32 . 8100008 21 9 ..8500432 2 25
3100016 2 24 3500505 19 5
340000 1 14 3100036 21 17
340003 10 52 3100061 12 3 3501270 14 13
340022 2 57 3100122 6 7 3501272 14 28
340051 2 1 3100123 12 34 3501275 14 32
340053 10 27 3100127 5 12 3501276 14 27
3100129 5 6 3501281 13 18
350009 3 25 3100129 6 2 3501282 14 24
350013 19 25 3100192 13 24 3501283 14 17
8100205 2 8 .3501284 14 19
390188 1 5 3100283 5 10 3501295 14 33-2
3100329 12 5
910000 20 10 3100330 12 35 4109403 1 15
910001 20 7 3100345 12 4
910003 20 14 3100370 12 16 4200008 2 37
3100383 3 22 4200013 1 1
911001 20 6 3100384 3 23 4200014 1 2
911002 20 5 3100386 3 24 4200015 2 43
911006 20 9 3100387 3 37 4200016 2 34
,,,,, g11060. 20 19 ..3100833 10 40 4200017 2 380 . .
3100600 13 28 4200018 2 26
930052 20 12 3100601 13 27 4200019 1 11
930053 20 13 3100602 13 23 4200020 2 13
930055 20 27 3100603 13 26 4200021 2 1
3100605 13 12 4200022 2 32
1090238 19 11 3100607 13 5 4200023 3 30
1080239 19 10 3100609 15 25 4200024 3 19
3100612 14 3 4200025 8 10
1091162 19 3 3100613 14 5 4200026 2 7

3100614 15 19



MISCELLANEOUS COVERS (2)
L e

H\—BEER (2)

2

Ref.No. Parts No. Description M B Amt. Req
41 300100  Conical Spring Washer M/NRT v 2
2 190005 Screw (440.7%9 e i
43 4200015 Bed Top Cover Ak EhsA— 1
44 4200031  Bed Top Cover Gasket WV o TACVACYE 1
45 120018  Screw (M4-0.7X10) S 7
46 4200176  Feed Dog Regulating Button EJREAR R 1
47 0033024  Retaining Ring AbyTYy g 1
48 4200177 Button Guide R ER 1
49 120047  Screw (M3-0.5X8) s> 2
50 4200051 Eye Guard, C.Set TAH—F () 1
51 4200039  Eye Guard Holder FAH—FER{HIR 1
52 4200040 Eye Guard FAH—K 1
53 110038  Screw (M2.5-0.45X4.5) i 2
54 170032 Screw (M4-0.7X5) = 1
55 000010  Conical Spring Washer MR Tyiv 2
56 4200038 Eye Guard Stopper FAH—KZA s 1
57 340022 Pin ey 1
58 190005  Screw (M4-0.4X5) INRBMT D 1
59 0020759  Seal Plug i 1
60 4200037 Bearing Cover RPY T hi— 1
61 0020052 Seal Plug ] 1
62 3500012  Seal Plug E 2

MG2000




MG2000



MISCELLANEOUS THREAD EYELETS
L ________________________________________________|

3

Ref.No. Parts No. Description Mm% Amt. Req
1 4200043  Thread Guide Plate R EAR 1
2 110013 Screw (M4-0.7X8) RS 5
3 4200035 R EAR 1

4 170018 i 2 57 2

5 4200036 RiIRFE 1
6 130006 RS 1

7 000015 Fuk 3

8 0024084  Thread Tension SpringCap RBFNARFVYUTS (L) 4
9 0024083  Tension Spring Bushing Bk A 4

10 0035226 Tension Spring (Needle) Gt AR 1) 2

11 0020118 Thread Tension Spring Retainer RBFF A A2FVT(F) 4

12 000177 Felt JzLk 4

13 0031111  Tension Disc RIRFM 8

14 000613 Washer A 4

15 190016  Tension Post REATFHE 4

16 0020101  Tension Disc Eyelet T M A%E 4

17 0032952  Tension Spring (Looper) FRIF AR OL—V) 2

18 0066650 Eyelet J—13%HE 3

19 4200024  Looper Thread Eyelet (Righty IL—r3RGE () 1

20 110009  Screw (M4-0.7X8) il & 357 2

21 000538 Washer Ty 2

22 3100383  SP Device, C. Set SPEE (#) 1

23 3100384 SP Container, C. Set SPAL (#8) 1

24 3100386 Felt Jx)Lk 1

25 350009 Tapping Screw (3X6mm) BT 1

26 4200047 Needle Thread Eyelet Bracket fARBEETHR 1

27 110049  Screw (M4-0.7X10) il 7 2

28 4200033 Needle Thread Eyelet iy 31 ] 2

29 110001  Screw (M4-0.7X5.4) ERS 2

30 4200023 Looper Thread Eyelet (Center) =% () 1

31 110041  Screw (M4-0.7X8) RS 1

32 4200300 Folder Clamp (1) EMRE () 1

33 4200301  Foider Clamp (2) ERAE (2) 1

34 ,,,,,,

35 300011 Washer Ty 2

36 009976  Screw (M6-1X15) - il 5 4

37 3100387 Needle Thread Eyelet #tRE 1

MG2000




B SO S

MG2000



MISCELLANEOUS BUSHINGS
R ——

WA E=N; LEA

4

Ref.No. Parts No. Description B Amt. Req
1 3500046  Foot Lifter Lever Bushing ) BIEsywIvia 2
2 3500041 Qil Seal AL —i 1
-8 4200100 Presser Bar Bushing HIEJya 1
4 0030291 Ol Seal AALT—IL 1

5 4200084 Needle Driving Bushing (Right)y fHRUBT v a(hB) 1
6 4200164  Feed Drive Shaft Bushing (Right) EURTEMT v (h) 1
7 4200163  Feed Drive Shaft Bushing (Middle) EURTR#T v () 1
8 4200136 Oil Seal - A —i 1
9 4200162 Feed Drive Shaft Bushing (Lefty EURTRMT v (k) 1
10 4200179  Feed Lift Shaft Bushing (Lefty EVET#WTvia(k) 1
11 4200180 Feed Lift Shaft Bushing (Right) #YET#IT v () 1
12 4200062  Lower Shaft Bushing (Left) T#T v (k) 1
13 4200063  Lower Shaft Bushing (Right) T#T v a(h) 1
14 4200129  Retainer Rocker Shaft Bushing YFA4+E#MIT v 2
15 4200140 Looper Shaft Bushing (Right) N—B#Tvia(H) 1
16 4200139  Looper Shaft Bushing (Middie) W—EB#MT v a(h) 1
17 4200137  Oil Seal F1Ani—i 1
18 4200138  Looper Shaft Bushing (Left) W—E#Tva (k) 1
19 0032684 OilSeal AN =L 1
20 4200128  Retainer Driving Shaft Bushing (Front) DT+ 87 v (§i) 1
21 4200127  Retainer Driving Shaft Bushing (Rear) DFA+ Ty (%) 1
22 2150069 Seal Plug = 1
23 4200097 Needle Driving Bushing (Left) iRV Ty 2 (k) 1

MG2000







UPPER SHAFT MECHANISM
L —

L

5

Ref.No. Parts No. Description f H Amt. Req
4200065 Handwheel NIRRA—)L 1
RFPYLHh—( k) 1
,,,,,, ES 3
5 3500054 Ball Bearing 7YY 2
6 3100128 Hand Wheel Adapter TETE 1
7 160007 Screw (M6-1X¢) RS 7
8 4200213  Upper Shaft Sprocket NI = (k) 1
9 4200108  Upper Shaft (Right) Lt#H) 1
10 3100283  Upper Shaft Joint LT 1
11 3500403  Oil Sleeve HANRY—T 1
12 3100127  Counterweight INGUXIIT A+ 1
13 110009  Screw (M4-0.7X8) il e SV 2
14 4200070  Upper Shaft (Left) Lw(x) 1
15 4200071  Collar (15X32X12mm) H5— 1
16 310121  Oil Wick T 1
17 160004  Screw (M6-1X4.8) B 5
18 3500062  Upper Shaft Sleeve, C. Set F#x)—T (48) 1
19 160031  Screw IRANRRY 1
20 4200067 Counterweight INGURDIT AR 1
21 110011  Screw (M5-0.8X10) Fl e O 2
22 160029  Screw (M8-1.25X8) kR 2
23 110067  Screw (M5-0.8X5) R 1
24 310120  Oil Wick s 1
25 0093214  Connecting Rod Ring #HEQuryL S 1
26 4200099 Connection Rod, C. Set #iEOvk (4) 1
27 3200112 Connection Rod #HeEOvr 1
28 0093212  Roller Bearing Z—KNARF7YY 1
29 330000 Seal Plug B 1
30 000309  Oil Wick p:: Py 1
31 4200098 Pin #EOVrEY 1
32 330013 SealPluyg e 1
33 160024  Screw (M6-1X8) R 2

MG2000




MG2000




MAIN SHAFT DRIVING MECHANISM

T

Ref.No. Parts No. Description @ A Amt. Req
1 0093080  Ball Bearing 7Yy 2
2 3100129 Hand Wheel Adapter FETA 1
3 160007  Screw (M6-1X6) R 12
4 4200029 Timing Belt (615-5GT-23) BAZIUHTRJLE 1
5 4200214  Lower Shaft Sprocket AL T = (F) 1
6 4200109  Lower Shait (Right) TE) 1
7 3100122  Oil Pump Driving Worm oA=L 1
8 160005  Screw (M6-1X8) 1o 2 2
9 4200126  Retainer Rod, C. Set 1 UsAL+oyk ($81) 1
10 4200122 Retainer Eccentric o e o o 1
11 4200123  Retainer Rod, C. Set JFA+ovk ($) 1
12 120018  Screw (M4-0.7X10) RS 2
13 160000  Screw (M3-0.5X3) Ji o 1
14 4200124 Rod Cover YAk 1
15 130003  Screw (M4-0.7X7.3) IERS 2
16 4200125 Bearing HRERBST 1
17 4200060 Lower Shaft (Left) FTHd(E) 1
18 330006 Seal Plug E 1
19 4200064  Oil Pressure Regulating Valve H/ESH 1
20 000392 Oil Wick A 1
21 160004  Screw (M6-1X4.8) kR 1
22 2110566 Feed Dog Regulating Gear EYREFY 1
23 160003  Screw (M5-0.8X5) EFS 3
24 180003  Screw (M5-0.8X8) i1 = S 1
25 4200169 Feed Dog Regulating Plate EURBTL—+ 1
26 4200184 Feed Dog Regulating Plate Spring EYRBTL—F/ I 1
27 4200175 Feed Dog Regulator, C. Set XA (M) 1
28 4200168 Feed Dog Regulating Eccentric br. P 1) (1 o o c 1
29 180002  Screw (M3-0.5X4) =S 2
30 110070  Screw (M3-0.5X6.3) §i b S22 1
31 4200174 Feed Drive Eccentric, C. Set EUERIS ) 1
32 4200167 Feed Drive Rod EURT#ROYE 1
33 4200173  Roller Bearing Z=RART7YLY 1
34 4200172 Feed Drive Eccentric ZURT#RIX 1
35 4200171  Eccentric Link IxE Yy 1
36 4200170 Feed Dog Regulator EUREmE 1
37 4200185 Feed Lift Rod, C. Set U ETFOVE () 1
38 4200150 Feed Lift Rod #FYETFOYR 1
39 4200152  Feed Lift Eccentric FYEFIF Y 1
40 4200066  Pulley 77—y 1
Retainer Rod, C. Set2 T4+ Ovk (2) 1

41 4200142

MG2000

E



MG2000



LOOPER DRIVING MECHANISM
D ——

JIVETAY .- Y-

7

Ref.No. Parts No. Description @ B Amt. Req
1 4200114 Looper Eccentric i —Ix 1
2 160003 Screw (M5-0.8X5) o Bl 4
3 110127 Screw (M3-0.5X8.2) S 2
4 4200118 Looper Rod, C. Set N—30uF ($) 1
5 4200110 Looper Rod JL—/8BYR 1
6 4200116  Looper EccentricBushing NW—N\IFxtoTyin 1
7 4200111 LooperLink A P 1

8 4200115 Pin £ 2
9 160037 Screw(M4-07x8y R 1

10 4200113  Looper Rod Hold Spring =IOy RRIE/ R 1

11 110009 _Screw (M4-0.7X8) 1

12 000290  Oil Wick 1

13 4200117 Looper RodCover I—ROvrFE 1

14 130002 Screw (M3-0.5X6) > 1

15 4200112  Looper Holder IL—\E 1

16 120013  Screw (M6-1X15) J1 - S 1

17 160002  Screw (M4-0.7X5) Jl 1

18 4200120 Looper Holder Shaft IL—E 1

19 000740 SealPlug B 2

20 4200119  Looper Holder (Lower) =& (F) 1

21 160007  Screw (M6-1X6) s 1

22 120006  Screw (M6-1X12) TS 1

23 004176  Screw (M5-0.8X12) R 1

24 300000 Washer Tuix 1

25 4209315 Looper Holder (34.9mm) IL—\E 1

26 110126  Screw (M3-0.5X7) R 4

27 4209325 Looper A 2

28 120056  Screw (M3-0.5X5) > 2

29 4209201  Needle Guard (Rear) 24 (8) 2

30 2100161 Collar (10X19X9mm) h5— 1

31 2150075 ThrustRing ASARYY 1

32 0095027  Retaining Ring Ay TYo Y 1

33 4209326 Looper Needle Guard, C. Set IL—s- 5504 (48) 2

MG2000




MG2000



MISCELLANEOUS RETAINER
e ——

)T AT

8

Ref.No. Parts No. Description & A Amt. Req
1 3100006 Seal Plug S e 1
2 0034117 Retaining Ring ] AbyF Yy 1
3 4200155  Thrust Ring RASARYY 1
4 2100137 Collar (10X19X9mm) Hh5— 1
5 160003  Screw (M5-0.8X5) e 6
6 4200133  Retainer Driving Shaft UT A RER 1
7 4200130  Pin Screw Evro 1
8 100041 Nut - Fuk 1
9 4200132  Retainer Rocker Arm T4 EERR 1
10 4200025 Looper Thread Take-up =1 kiR 1
T 110008 Sorew M407X8 FES | 1
12 4200134  Retainer Rocker Driving Lever Pin JFA4+EE#BE 1
13 4200131  Retainer Rocker Driving Lever T A+ Ef b 1
14

15 160001 Screw (M5-0.7X4) e 2
16 4200121  Retainer Rocker Shaft UFAF+EE# 1
17 4200135  Retainer Holder Yr4+& 1
18 4209301  Retainer {34.9mm) U514+ 1
19 140010 Screw (M4-0.7X8) T 2

MG2000




MG2000



NEEDLE BAR MECHANISM
e ——

Eags 2 L

9

Ref.No. Parts No. Description m B Amt. Req
1 4200082  Needle Bar Yoke, C. Set 3 #HRY S (M3) 1
2 4200080 Needle Bar Yoke, C. Set 1 #HikU A (1) 1
3 160007  Screw (M6-1X6) e 2
4 310117 Fet JzILk 1
5 4200096  Felt Clamp JIAMET 1
6 110030 Screw (M3-0.5X2.6) RS 1
7 4200094 Needle Bar and Bushing, C. Set EHEE-#HET Y 1
8 4200092 Needle Bar Bracket gHEa Y 1
9 110021 Screw (M5-0.8X18) , S 1
10 4200091  Needle Bar Guide, C. Set SHEEAN () 1
11 4200089  Needle Bar Guide FHEER 1
12 4200090 Needle Bar Guide Block #HEENE 1
13 110049 Screw (M4-0.7X10) S 2
14 4200072  Oil Shield BhigpsN— 1
15 4200073  Oil Shield Support b N —HR—p 1
16 4200076  Spacer AR—H 1
17 120055  Screw (M2-0.4X8) o 2
18 4200048 Needle Thread Take-up E 103 W) 1
19 4209100 Needle Clamp (34.9mm) tik A 1
20 001900  Screw (1/8-44X2.4) T 2
21 Needle (DVX57) &t 2
22 4208000  Stitch Plate (34.9mm) gk 1
23 110125 Screw (M5-0.8X7) e 3
24 4200078  Thrust Ring RSARLY 1
25 4200083  Collar (17X26X11mm) o 1
26 160003 Screw (M5-0.8X5) I 2
27 4200085 Driving Lever Eag Lt 1
28 009972  Screw (M8-1.25X20) xS 1
29 160001  Screw (M4-0.7X4) TS 1
30 4200095 Link Pin YLhEY 1
31 4200087  Needle Rocker Link #HiRUY D 1
32 4200088  Pin fHRIL/A—ED 1
33 100041 Nut Fok 1
4 000528 Washer ) Tyiw 1
35 4200086 Needle Rocker Lever FHRUL/A— 1
36 120013 Screw (M6-1X15) R 1
37 4200200 Sponge L7 ) 1
38 000629  Seal Plug E 1
39 4200081 Needle Bar Yoke, C. Set 2 gHiRUE ($2) 1

MG2000




MG2000



PRESSER FOOT MECHANISM
R S e =

SN 2

Ref.No. Parts No. Description L Amt. Req
1 0077270  Presser Spring Regulator -  HImEmRT 1
2 000445  Lock Nut B Do +vk 1
3 4200104  Presser Bar Spring (Qutey BIg/ xR 1
4 4200101  PresserBarHolder i o 1
5 110035  Screw (M4-0.7X10) TS 1
6 0093483  Presser Bar Guide B HIBER 1
""""" 7 004441  Screw (11/64-40X16) - RS 2
8 4200103 Link - BUYYLY 1
9 170041 Screw (M5-0.8X35) - S 2
10 0093611  Oil Protector Ring i\ D P 1
11 2100443  Collar (9X17X8mm) H5— 1
12 160001 Screw (M4-0.7%4 S 4
13
14 4200102 PresserBar HI# 1
15 4207007  Presser Foot, C. Set (3¢9mm) HI () 1
16 4207002  Presser Foot (Uppe) i BRI (LE) 1
17 110011 Screw (M5-0.8X10) rxs 1
18 4207000 Presser Foot Guide BIHAFR 1
19 110001  Screw (M4-07%X54) TS 1
20 130001 Screw (M2.5-0.45X6) - X 2
21 4207008  Presser Foot (Lower) Guide - BI(F)HAIFR 1
22 170053  Screw (M5-0.8X4.5) ) TS 1
23 4207005  Presser Foot (Left), C. Set (34.9mm) BIF (X)) 1
24 4207001  Presser Foot (Lower) Guide o BI(F)HAF 2
25 4207011  Presser Foot (Lower) Spring BITF/AR 2
26 110084  Screw (M3-0.5X4.2) e 2
27 340053 Pin £ 2
28 4207003  Presser Foot (Left) (34.9mm) i e 1
29 4207004  Presser Foot (Right) (34.9mm) #IF(H) 1
30 4207006 Presser Foot (Right), C. Set (34.9mm) BITEH)E) 1
31 4207010  Finger Guard L FA4HH—F 1
32 110008 Screw (M3.5-0.6X6) S 2
33 3500800 Lifter Shatt, C. Set he v 10 1
34 2100267 Collar (1OX17X8mm) A5 1
35 3500293 Lifter Shaft Lever - - wIgsELAa— 1
36 005650 Screw (M5-0.8X14) B x> 1
37 3500294 Lever Link - - 20 ) P 1
38 0068181  Spring e ) A% 1
39 4200052  Tension Release Shaft B4R 1
40 3100533 Tension Release Lever HBAB 1

Ref. No. 41 to 56

See the following page.

MG2000




MG2000



PRESSER FOOT MECHANISM R s 10
]

Ref.No. Parts No. Description % Amt. Req
41 120001  Screw (M4-0.7x14) ) RS 1
42 3500299 Tension Release Lever Connector REABEER 1
43 170009  Screw (M4-0.7X4) IS 1
44 170038  Screw (M4-0.7X5) , e S 1
45 3500291  Lifter Lever - BB L~ 1
46 120010  Screw (M6-1X10) RS 1
47 300005 Washer . AP 1
48 000487 Wave Washer BT viv 1
48 2110361 Spring BIBY L/ iR 1
50 3500305 Cap _ Frud 1
51 2100194 Lifter Lever Holder - BIBYLN—E 1
52 340003  Knock Pin INABTED 1
53 3500295 Lifter Lever Stopper ' BIBFLA—Rbys 1
54 120006  Screw (M6-1X129 Jl - S 2
55 110021  Screw (M5-0.8X18) J1 e D 1
56 000206 Nut ) Fuk 1

MG2000




11

MG2000




NEELDE GUARD & FEED DRIVING MECHANISM
e ——

&) AR

11

Ref.No. Parts No. Description m f Amt. Req
1 4200188  Collar (15X24X11mm) H5— 1
2 160003 Screw (M5-0.8X5) 15 5
3 4200166  Feed Driving Lever P EoE: Ll 1
4 120011 Screw (M6-1X18) ) =Y 1
5 4200165 Feed Drive Shaft £ U4 1
6 160020  Screw (M10-1.5X10) ] i e 1
7 310119 Oil Wick | ) i
;8 110116  Screw (M10-1.5X4) RS 1
9 0090351 ORing(P15y oyry 1
10 4200178  Feed Bar, C. Set EYE () 1
11 4200186  Feed Bar, C. Set 1 ] ] #EUB &) 1
12 4200160 Feed Bar xUB 1
13 160007  Screw (M6-1X6) T 4
14 4200182 Feed Bar Bush EYETva 2
15 4200161 Feed Bar Shaft XA 1
16 110030  Screw (M3-0.5X2.6) TS 1
17 4200187  Thrust Ring - RS ARYY 1
18 0095027 RetainingRing ) AbyTYLy 1
19 4200158  Feed Dog Bracket (Lower) EURAE (F) 1
20 0032921  Upper Feed Roller Driving Rod Pin EAROYREY 1
21 4200156 Feed Lift Link EYETFULY 1
22 4200157  Link Pin B YyooEy 1
23 160000  Screw (M3-0.5X3) e 1
24 000637  Seal Plug E 1
25 4200154  Feed Lift Driving Lever (Left) 2 BT (k) 1
26 120013  Screw (M6-1X15) R 2
27 160021  Screw (M6-1X12) TES 1
28 3160038 Retaining Ring AbyTYy s 1
29 4200155  Thrust Ring ASARYY 1
30 4200153 Feed Lift Shaft £ LTk 1
31 330006 Seal Plug b 2
32 310118  Oil Wick S 2
33 4200151  Feed Lift Driving Lever X' T s 1
34 4200159 Feed Dog Bracket EURSE 1
35 110128 Screw (M6-0.75x9) = > 1
36 150007  Screw (M3-0.5X10) B e 1
37 000012 Nut - ) Fuk 1
38 4209000 Feed Dog (34.9mm) - % 1
39 110125 Screw (M5-0.8X7) EFD 2
40 4209200 Loop Deflector Ry 2
41 001230  Screw (3/32-56X3.8) .lJ'_;F’/: 4

MG2000




MG2000



LUBRICATING MECHANISM oL e 12
|
Ref.No. Parts No. Description S Amt. Req
1 3500228  Oil Filter Cover FANTAINEFHIN— 1
2 110013 _Screw (M4-0.7X8) wre 4
3 3100061 ORingP42) oYy ] 1
4 3100345 Oil Filter LTS 1
5 3100329  Qil Filter Connector - AANTANGHF 1
6 3200236  Suction Pipe ) WANAT 1
7 0093617  Suction Pipe Bushing BANATTva 1
8 4200211 Oil Tube (3X5X500) i AT 1
9 0032518 O Ring (P3) - oyry 1
10 3500402 Oil Sight Top Nozzle . IR 1
11 000010 Conical Spring Washer M/AR Ty 1
12 000234  Nut For 1
13 4200199  Oil Reservoir s m 1
14 110012  Screw (M4-0.7X%5) e 2
15 4200206  Oil Tube, C. Set (4X6X540) #i17 (8) 1
16 3100370  Oil Tube Joint, One Way FOERT 6
17 0031831 OilTubeClamp KR 6
18 0021010 Oil Sight Gauge  FANT-D 1
19 4200208  Oil Tube, C. Set (4X6X85) i\ T (48) 1
20 320009  Fitting Stud (Long) BHFEARAILLR) 1
21 320008  Fitting Stud (Short) ] - FERFAILLR) 3
22 4200204  Oil Tube, C. Set (4X6X125) A/ 1T (80) 1
23 3150143 OilPump,C.Set roJs 1
24 120013  Screw (M6-1X15) =3 2
25 0030711 Oil Pump Driving Worm Gear ot— LN 1
26 160001 Screw (M4-0.7X4) 37 2
27 4200203  Oil Tube CH A 1
28 100014 Nut vk 1
29 000567  Seal AL 1
30 0010019  Universal Elbow (M5-UL) A== HIILTIR 2
31 0010017  Pipe Joint (I-4) INATHTF 2
32 4200210  Oil Tube (3X5X225) A4 1
33 4200212  Suction Pipe BRAIRAT 1
34 3100123 Felt Tk 2
35 3100330 Oil Tube Stay A AATXT 1

MG2000




13 PULLER MECHANISM (1)

MG2000



PULLER MECHANISM EXCLUSIVE PARTS (1)

T5—-HBmEmRsg (1)

13

0

Ref.No. Parts No. Description o B Amt. Req
1 4200329  Upper Feed Roller Shaft Bracket EO—5®WT 57 vk 1
2 120019  Screw (M6-1X18) R 4
3 000779 Knock Pin IvoE 2
4 3100006 Seal Plug e 1
5 3100607  Roller Shaft Bushing (Right) Eo—s@Jyia(h) 1
6 4200324  Upper Feed Roller Shaft Lever Fo—Skhp 1
7 160007  Screw (M6-1X6) e 2
8 0065398  Collar (14X22X10mm) hS5— 1
9 009604  Screw (11/64-40X5.5) Jl - S 2

10 3100626  Roller Shaft Bushing (Left) Fo—s#Ivia(E) 1

11 0065395  Qil Seal A —i 1

12 3100605 Upper Feed Roller Shatft oSk 1

13 4200308 Upper Feed Roller Lever EOo—5L/— 1

14 120012  Screw (M6-1X20) i1 o 2 1

15 0065401  Upper Feed Roller Lever Pin Eo—5SLN—-EY 1

16 000613 Washer Ty 1

17 000306  Nut +uk 2

18 3501281  Upper Feed Roller Lever Rod ro—SL/—OuR 1

19 240010  Screw (1/4-40X11) R 1

20 310063  Qil Wick IS 1

21 0032921  Upper Feed Roller Driving Rod Pin to—SovkrEy 1

22 160001  Screw (M4-0.7X4) S 1

23 3100602  Upper Feed Roller Driving Rod ro—sovk 1

24 3100192  Retaining Ring Ay 1

25 3100623  Roller Bearing Z—KNURPYLY 1

26 3100603  Upper Feed Roller Regulator, C. Set EO—-SEREEGH) 1

27 3100601  Upper Feed Roller Eccentric EO0—-51%%> 1

28 3100600 Upper Feed Roller Regulator EO—-S5R2E 1

29 160003  Screw (M5-0.8X5) RS 2

30 190007  Adjusting Screw (M5-0.8X6) WAR 1

31 120008  Screw (M4-0.7X8) e 1

32 300045 Spacer AR—H 1

33 4200331  Upper Feed Roller Rod, C. Set 2 rto—-50ovk(#82) 1

MG2000




14 PULLER MECHANISM (2)

MG2000



PULLER MECHANISM EXCLUSIVE PARTS (2)

T5—HRERNR(2)

14

Ref.No. Parts No. Description W B Amt. Req
1 4200311  Upper Feed Roller Yoke ro—53—% 1
2 120012 Screw (M6-1X20) o 1
3 3100612 Upper Feed Roller Yoke Guide EO—53—0%4F 1
4 120008  Screw (M4-0.7X8) i SV 2
5 3100613  Upper Feed Roller Yoke Pin to—53—sEL 1
6 160007  Screw (M6-1X6) T 1
7 3200133  Wire (0.9X45mm) B4R 1
8 180005 Screw (M4-0.7X6) 1R 1
9 160001  Screw (M4-0.7X4) i1 & S 2
10 160003  Screw (M5-0.8X5) RS 3
11 0060056 Retaining Ring ATy 1
12 2150075 Thrust Ring ASAN LY 1
13 3501270  Clutch Driving Shaft 25 vFH 1
14 3100616  Clutch Driving Shaft Bushing (Left) DSyF#T v (E) 1
15 0065414  Clutch Driving Shaft Bushing (Right) IS5uFMT v (h) 1
16 0065421  Cluich Tension Sleeve DIvFTU A AY—T 1
17 3501283  Adjusting Collar HA DT~ 1
18 160003  Screw (M5-0.8X5) e 2
19 3501284  Adjusting Screw Stay B )il 1
20 110002  Screw (M3-0.5X5) i1 2
21 110097  Screw (M5-0.8X12) TS 1
22 4200319  Clutch Driving Lever Cover D5 vFRAN— 1
23 110041  Screw (M4-0.7X8) [T 5
24 3501282  Ciutch Tension Spring DIV FT 3R 1
25 130003 Screw (M4-0.7X7.3) XS 3
26 4200309 Clutch Driving Lever (Right) HS59F R (B) 1
27 3501276  Clutch Sleeve (Right) D59 FR—T(H) 1
28 3501272  Thrust Plate ASRNTL—bk 2
29 4200314  Clutch Spacer DS5YF AR+ 1
30 160005 Screw (M6-1X8) R 1
31
32 3501275 Clutch Sleeve (Left) DS5UFAY—T(E) 1
33 -1 4200326 Upper Feed Roller (6teeth) (Standard) ro—-5(6W) (134) 1
33 -2 3501295 Upper Feed Roller (Rubber) (EXTRA) EO—S(TL) (TFRFS) 1
34 110022  Screw (M3-0.5X10) R 3
35 4200320 Upper Feed Roller Cover £O—5H/— 1
36 000538  Washer Tyl 2
37 4200330 Upper Feed Roller Cover (EXTRA) EO—SHN~(TFAFS) 1

MG2000




15 PULLER MECHANISM (3)

ez

o7

MG2000




PULLER MECHANISM EXCLUSIVE PARTS (3)

To5—HMEERENGS(3)

15

—

Ref.No. Parts No. Description m % Amt. Req
1 0065381 Upper Feed Roller Lifter (Right) EO—Si184 (5) 1
2 110047  Screw (M4-0.7X10) T3 2
3 000538 Washer Ty 3
4 000334  Nut ok 2
5 0034979  Flexible Wire Clamp Bushing TAViAT vy 2
6 006075  Screw (11/64-40X6) S 2
7 4200312  Lifter Connecting Plate L OS85 & #K 1

8 0065374 Upper Feed Roller Lifter (Left) to—S#B45 (k) 1
9 0065375  Upper Feed Roller Lifter Pin EO—-SE45E 1

10 0095027  Retaining Ring AbyTyy 2

11 0065376  Lifting Connecting Plate EO0-5mY 1

12 006038 Screw (3/16-32X2.2) R 2

13 0065407  Roller Press Bar Bracket EO-SHBIERY 1

14 005650  Screw (M5-0.8X14) TS 1

15 0065402  Lifting Lever Sleeve ro—-SL/—xy—J 1

16 006411 Screw (11/64-40X5.5) fl 2 7 1

17 000340 Nut Fubk 1

18 009931  Stop Screw (11/64-40X26) AR 1

19 3100614  Roller Press Spring EO—5H I/ 1

20 4200328 Upper Feed Roller Bracket EO—35T545 vk 1

21 009964  Screw (M6-1X40) =87 2

22 000779 Knock Pin IO 2

23 0065405  Roller Press Bar Bushing (Upper) EO0-SHIET Y 2 (k) 1

24 160007 Screw (M6-1X6) s 1

25 3100609  Roller Press Bar Bushing (Lower) EO-SRITET Y a(TF) 1

26 0065404  Upper Feed Roller Press Bar EO-SHIE 1

27 0034117  Retaining Ring ATy 1

28 000690  Spring Pin AbyTEY 1

29 000613 Washer Tuie 1

30 0067111 Upper Feed Roller Lifting Lever FEy 1

31 000487 Wave Washer BTy 1

32 170008  Screw (M6-1X9) R 1

33 4200318  Spacer AR—H 1

MG2000




16 PULLER MECHANISM (4)

MG2000



PULLER MECHANISM EXCLUSIVE PARTS (4)

TS5BS RN (4)

16

L —

Ref.No. Parts No. Description B Amt. Req
1 4200317  Lower Roller Cover TO—Sh/— 1
2 004358  Screw (1/8-44X2.1) i 7 2
3 4200323 Lower Roller Bracket, C. Set TO—-SIEE 8 2
4 160001  Screw (M4-0.7X4) I 4
5 4200315  Lower Roller TO—-35 2
6 0066576 Lower Feed Roller Bushing FTO—5Jvla 4
7 0066575 Lower Feed Roller Pin TOo—3E 2

8 4200332 Lower Feed Roller Bracket FTO—5T54 vk 1
9 120012  Screw (M6-1X20) kR 2
10 4200322  Lower Roller Bracket Spring (Left) INR(E) 1
11 4200321  Lower Roller Bracket Spring (Right) ISR (h) 1
12 100052  Nut +uk 4
13 4200313 Stitch Plate Holder (for Puller) HIREUTE 1
14 4200327 Cylinder Cover (Upper) T hI—(E) 1
15 130021  Screw (M4-0.7X6) S 2
16 4200325  Cylinder Cover (Rear) T hIN— () 1
17 130002  Screw (M3-0.5X6) =0 2

MG2000




17 MG2002

-318-X03

MG2002

-381-X02

MG2002

MG2000



MG2002 EXCLUSIVE PARTS
.

MG2002 HJEFIHERASS 17

Ref.No. Parts No. Description B Amt. Req
1 4209103  Needle Clamp (31.8mm) #ibA 1
2 4208003  Stitch Plate (31.8mm) #HiR 1
3 4209003 Feed Dog (31.8mm) £ 1
4 4209318 Looper Holder (31.8mm) W—NE 1
5 4209309 Retainer (31.8mm) Uk 1
6 4207024  Presser Foot, C. Set (31.8mm) I (4H) 1
7 4207010  Finger Guard T4 HH—F 1
8 110003  Screw (M3.5-0.6X8) kR 2
9 4207002 Presser Foot (Upper) (k) 1
10 110001 Screw (M4-0.7X5.4) bl 1
11 4207000 Presser Foot Guide BIHAFIR 1
12 130001  Screw (M2.5-0.45X6) il 57 2
13 4207008 Presser Foot (Lower) Guide BI(F)HIEIR 1
14 170053  Screw (M5-0.8X4.5) RS 1
15 4207022  Presser Foot (Left), C. Set (31.8mm) BIFE) ) 1
16 4207001  Presser Foot (Lower) Guide BI(F)HAK 1
17 4207011  Presser Foot (Lower) Spring I T/ 1
18 0034053 Pin (¥ 1
19 110084  Screw (M3-0.5X4.2) 3 1
20 4207020  Presser Foot (Left) (31.8mm) HIF(E) 1
21 4207023  Presser Foot (Right), C. Set (31.8mm) BIFH) ) 1
22 4207021  Presser Foot (Right) (31.8mm) BITF(H) 1
23 4209104 Needle Clamp (38.1mm) gkt 1
24 4208004  Stitch Plate (38.1mm) #ix 1
25 4209004 Feed Dog (38.1mm) XY 1
26 4209319  Looper Holder (38.1mm) IL—IE 1
27 4209311  Retainer (38.1mm) T4 1
28 4207029  Presser Foot (38.1mm), C. Set () 1
29 4207027  Presser Foot (Left), C. Set (38.1mm) BITF (&) $H) 1
30 4207025  Presser Foot (Left) (38.1mm) BITF(E) 1
31 4207028  Presser Foot (Right), C. Set (38.1mm) HIF &) #) 1
32 4207026  Presser Foot (Right) (38.1mm) BITF(H) 1
33 110011 Screw (M5-0.8X10) =S 1

MG2000




18 MG2004

MG2004 -381-X04

MG2000



MG2004 EXCLUSIVE PARTS
e R S —.

MG2004 HJEFILEHBSR

18

Ref.No. Parts No. Description M A Amt. Req
1 4200056 Tension Post Plate RrR\FE 1
2 4200057 Tension Release Plate REBAR 1
3 000015  Nut Fubk 7
4 0020101  Tension Disc Eyelet ABFIAE 8
5 190016  Tension Post REFE 8
6 000613 Washer Tyl 8
7 0031111 Tension Disc ABEFO 16
8 000177 Felt Tk 8
9 0020118  Thread Tension Spring Retainer RBFAARF LI T(F) 8

10 2150136  Tension Spring (Needle) RBF/ () 4

11 0024083  Tension Spring Bushing Bk A 8

12 0024084  Thread Tension Spring Cap RAF AL FvvT (L) 8

13 4209101 Needle Clamp (1/4-1-1/4) §t1E X 1

14 0090847 Tension Spring (Looper) FREF/AAROL—X) 4

15 4208001  Stitch Plate (1/4-1-1/4) #ik 1

16 4209001 Feed Dog (1/4-1-1/4) %1 1

17 4209200 Loop Deflector 2 4

18 001230  Screw (3/32-56X3.8) i1 &8 2

19 4209326 Looper Needle Guard, C. Set L—s\ 824 (58) 4

20 4209201 Needle Guard (Rear) #H2r(#) 4

21 120056  Screw (M3-0.5X5) i1 4

22 4209325 Looper L= 4

23 110126  Screw (M3-0.5X7) RS 4

24 4209316  Looper Holder (1/4-1-1/4) Ay 1

25 4209305 Retainer (34.9mm) T4+ 1

26 4207019  Presser Foot, C. Set (1/4-1-1/4) T (48) 1

27 4207010  Finger Guard T4HH—F 1

28 110003  Screw (M3.5-0.6X6) bR 2

29 4207002 Presser Foot (Upper) (k) 1

30 110001  Screw (M4-0.7X5.4) LR 1

31 4207000 Presser Foot Guide BIHAFR 1

32 130001  Screw (M2.5-0.45X6) i 7 2

33 4207008 Presser Foot (Lower) Guide HI(F)AAFIR 1

34 170053  Screw (M5-0.8X4.5) BT S 1

35 4207017 Presser Foot (Left), C. Set (1/4-1-1/d) BIF (k) () (1/4-1-1/4) 1

36 4207001  Presser Foot (Lower) Guide BI(F)HAF 1

37 4207011 Presser Foot (Lower) Spring I F /AR 1

38 0034053 Pin ey 1

39 110084  Screw (M3-0.5X4.2) EFRS 1

40 4207015 Presser Foot (Left) (1/4-1-1/4) WIF (£) (1/4-1-1/4) 1

41 4207018  Presser Foot (Right), C. Set (1/4-1-1/4) i HITFTE) ) /4-1-1/4) 1

42 4207016  Presser Foot (Right) (1/4-1-1/4) B BIT &) (1/4-1-1/4) 1

43 110011 Screw (M5-0.8X10) T 1

MG2000




19 "FL10" DEVICE

MG2000



“FL10" DEVICE "FL10"%E 19
PR S SR e T TR e SRR .
Ref.No. Parts No. Description B Amt. Req
1 4201002 "FL10" Device, C. Set "FL10" %% (#8) 1
2 4201000  Air Cylinder, C. Set BTy A () 1
3 1091162  Air Cylinder (CM2BZ225-35-XA0) BT F 1
4 0010266  Elbow Connector (EL6-PT1/8) IIRIARDE 1/8 2
5 3500505 Cylinder Bracket A E 1
6 120013  Screw (M6-1X15) =S 2
7 000425 Washer Tyl 2
8 3201037 Cylinder Rod Chip Yo gnyRFyS 1
9 1096025  Air Tube (6X4mm) White I7Fa—~T 3
10 1090239  Solenoid Vaive, C. Set B 1
11 1090238 Solenoid Valve (SY3120-5L0U-C6-F) SR 1
12 0010066  Silencer (AN120-M5) HILY 2
13 1094063  Elbow Connector (KJLOB-M5) ILERaArI4 M5 1
14 006203 Wood Screw (32.4X16) RKRD 2
15 1200385 Solenoid Valve Cord BHAHa—F 1
16 0010264  Connector (EC6-PT1/4) #F 1
17 0010073  Regulator (AW2000) L¥alL—4 1
18 0010108 Hose Union (NH-512-8X1/4) R—Raz=A 1
19 0033939 Hose Band Ey VAW N 1
20 0013218  Regulator Support L¥xalL—aRaHR 1
21 009960 Screw (M5-0.8X16) 1 7 2
22 000669 Washer Ty 4
23 000600  Spring Washer AT T Ty 2
24 000009 Nut Fvbk 2
25 350013 Wood Screw (95.1X16) KRR 2
26 0011795 Worapping Band L3 VAV 3
27 0010291 Cord Clamp (8N-313.2) a—kos527 1
28 110013  Screw (M4-0.7X8) IERS 1

MG2000




20

MG2000



ACCESSORIES (1) (THREAD STAND)
.. |

FoEHIBEO) (RILE

20

Ref.No. Parts No. Description m B Amt. Req
1-1 9620694 Thread Stand, C. Set (4 Spools Type) FIAE M) AXRA) 1
1-2 9620699 Thread Stand, C. Set (9 Spools Type) %G (#8) (9K£H) 1
2 9620631 Column Cap a5 LF¥vvS 1

3 9620670  Column Pipe (Upper) IT5LRA4T (L) 1
4 9620689 Thread Guide Holder (Large) HAFRILA (K) 2
5 911002  Screw (M4-0.7X20) i 2
6 911001  Screw (M4-0.7X12) R 6
7 910001  Nut Fubk 8
8 9620673  Column Pipe Connector ASLINATHFE 2
9 911006  Screw (M5-0.8X13) R 4

10 910000 Nut +uk 6 (13)

11 9620675 Column Pipe (Lower) ASLAT(F) i

12 930052 Washer T 1

13 930053  Spring Washer RIYT T 1

14 910003  Nut Fubk 1

15 9620702 Thread Hanger (2 Spools Type) ALYENF (2K RH) 2

16 9620703  Thread Hanger (3 Spools Type) ZALYENH (B3R RF) 5

17 9620700 Thread Eyelet FALUk 4 (9)

18 9620688 Thread Hanger Holder A AN E ok 4 (5)

19 911060  Screw (M6-1X15) WERD 4 (5)

20 9620691 Thread Guide Arm HAE7—L 2

21 9620690 Thread Guide Holder (Small) FHARFRILE (1) 2

22 9620665 Thread Guide (5 Spools Type) ALYFH AR (5ER4A) 1

23 9620678  Spool Cushion XT—noyiay 4(9)

24 9620679  Spool Pin AT—IL#h 4 (9)

25 9620680 Spool Mat ZT— LTk 4(9)

26 9620681  Spool Seat Disc S0 4(9)

27 930055 Spring Washer 2RI T Ty 4 (9)

28 6920660 Column Pipe (Short) (206mm) =Y NAC L) 1

29 9620668 Thread Guide (8 Spools Type) ALYFEH ALK (8K %) 1

MG2000




21

AL N )
Belt Cover

( \\\ , 7

. SAGRS

tEEA

Top Installation

P

é—-m

gs

é;>m
gor— 14
BF—15

iR

Semi-Submerged Installation

5 —=)
s—2

MG2000



ACCESSORIES (2) (BELT COVER)
L .~

FOHHYBFR2) (R)Lbhn—) 21

Ref.No. Parts No. Description B Amt. Req
1 4200220 Belt Cover RIVkHIR— 1
2 110028  Screw (M6-1X63) kRS 2
3 000070  Hanging Nut mUFuk 4
4 009858  Hanging Bolt (M8-1.25X75) ARURILE 4
5 000162 Washer Tuix 8
6 0020064  Supporting Board Rubber Cushion AR LR 4
7 0063010  Supporting Board Rubber Cushion (Lower) BRI LE(TF) 4
8 000016 Nut Fuk 8
9 3100008 Supporting Board MZTIR 2
10 0063009  Oil Reservoir Rubber Cushion o LFE 4
11 180009  Setting Screw (M6-1X16) W2 4
12 180008  Setting Screw (M6-1X63) Wi 7T 4
13 000528 Washer Tl 8
14 000667  Spring Washer R T T9x 4
15 000011  Nut Fuk 4
16 006905 Wood Screw (@5.1X20) KRS 3
17 3100036  Belt Cover (Lower) RI)LEHN—(TF) 1

MG2000




22 EXTRA PARTS(1)

MG2000



EXTRA PARTS(1) IXRRT/8—Y (1) 22
L "~
Ref.No. Parts No. Description B Amt. Req
R 4200303  Folder Bracket 4 ERE4 1
2 009976  Screw (M6-1X15) il 57 2
3 300011 Washer Tyl 4
4 4200304  Stopper Ak 1
5 110002  Screw (M3-0.5X5) 1 597 2
B 4200307  Folder Bracket Shaft EFREH 1
7 0092292  Spring N 1
8 000054  Nut +uk 2
9 4200306  Folder Bracket 5 ERES 1
10 160007  Screw (M6-1X6) RS 2
11 4200302  Folder Bracket 3 ERE3 1
12 009751  Screw (M5-0.8X10) T 2
13 4200058  Supplementary Cover #BIHN— 1
14 110001  Screw (M4-0.7X5.4) Ry 2
15 120010  Screw (M6-1X10) RS 2

MG2000




-

=
4

3

2

— N

T y——

MG2004

12

23 EXTRA PARTS(2)

MG2000



EXTRA PARTS(2) IHXRAFS/8—Y(2) 23
e ——
Ref.No. Parts No. Description R Amt. Req
~1-1 4201018 Needle Cooler Device, C. Set (for MG2002 31.8mm) gHeHSE (8) 1
1-2 4201010 Needle Cooler Device, C. Set (for MG2002 34.9838. 1mm)# % & E 8 (48) 1
~1-3 4201017 Needle Cooler Device, C. Set (for MG2004 1/4-1-1/4) $aHEE () 1
2 4201014 Air Pipe Bracket, C. Set I7/3CTBUTE ($8) 1
'3 110035  Screw (M4-0.7X10) S 2
4 4201015  Air Pipe Set Plate IT7 AT ERAR 1
5 110084  Screw (M3-0.5X4.2) i1 o ¥ 2
6 -1 4201020 Air Pipe (for MG2002 31.8mm) IPAF 1
6-2 4201011 Air Pipe (for MG2002 34.9 & 38.1mm) I7R1T 1
6 -3 4201018 Air Pipe (for MG2004 1/4-1-1/4) I74T 1
7 2100444  Retaining Ring ATy 1
8 000399 Washer Tux 1
9 170009  Screw (M4-0.7X4) J1 o % 1
10 000172  Conical Spring Washer M/IARTyiy 1
11 000669 Washer Tyl 2
12 160001  Screw (M4-0.7X4) LR 1
13 1095002 Speed Controller A3y 1

MG2000




WARNING LABEL E&SAJL

24
LABEL Parts.No. Description
5 <)V o & i % B
LA\camon /\
390140 | CAUTION IN OPERATION

Do not operate without eye guard
and safety devices.

Before threading, changing needls,
cleaning etc. switch off main switch.

AFEE
BD<EATIIHETD,
REFEZBEOIT e
(™ &ﬂf'ﬁ%’ig%ﬁ:to 390143 BAEFES WV
=W\ |BEEDOTHS, #
- WU RE 0 OB,
Rz erBEETI L,
[ABETEE] 07/ - ERIALER,
'2:Eﬁﬁ6§$’iﬁl4v?imatﬁ~
5o THBRIFSC L, DANGER : WARNING OF ELECTRIC SHOCK BY
To open this cover, 390144 HIGH-VOLTAGE
turn off power e =
supply and wait RBAEBERS )V
more than 5 minufes
before opening.
"Be sure to connect earth line.”
390145
F—Z 7 )V
ROTATING-DIRECTION
SYMBOL : CHECK CORRECT ROTATING
390190 DIRECTION
[ajs f R = )b
EYE GUARD : TAKE CARE NOT CAUSE INJURY
A4 TO EYES
2l 390147 BELT COVER: DO NOT INSERT FINGERS
Ui AR S
CAUTION FOR HIGH TEMPERATURE :
DO NOT TOUCH STEPPING MOTOR AND
390148 | SOLENOID

BRSO




25

MG2000 cLasS LIST OF MAIN SPARE PARTS(XEZpE 1 2 1)

Main Parts i
Giams | Fooh 0. Set|  Plate | FeedDog | Retainer

Models &1k A T ($) #Hix =) Urq4+
MG2002[]-349-X01 4208100 4207007 4208000 4209000 4208301
MG2002[1-381-X02 4209104 4207029 4208004 4209004 4209311
MG2002[J-318-X03 4208103 4207024 4208003 4209003 4209309
MG2004[]-381-X04 4208101 4207019 4208001 4209001 4208305

Main Parts Looper Looper Needie Loop

Holder |Guard (Rear)] Deflector

Models L= =g | #%7() R
MG2002[]1-349-X01 | 4209325(2) 4209315 4209201(2) | 4209200(2)
MG2002[]-381-X02 | 4209325(2) | 4209319 | 4209201(2) | 4209200(2)
MG2002]-318-X03 | 4209325(2) 4209318 4209201(2) | 4209200(2)
MG2004[1-381-X04 | 4209325(4) 4209316 4209201(4) | 4209200(4)




26

MG2000 [ INDEX | Page = 1
Parts Page Ref. Weight Parts Page Ref. Weight Parts Page Ref. Weight
No. No. No. (¢)] No. No. No. Q) No. No. No. @)
000009 19 24 005650 10 36 0031831 12 17
000010 2 55 005650 15 14
000010 12 11 0032518 12 9
000011 21 15 006038 15 12 0032684 4 19
000012 11 37 006075 15 6 0032921 11 20
000015 3 7 006202 2 19 0032921 13 21
000015 18 3 006203 19 14 0032952 3 17
000016 21 8 006411 15 16
000054 22 8 006905 21 16 0033024 2 47
,,,,, 000070 2t 3 . 003393¢ 18 19
000162 21 5 007627 2 33
000172 23 10 0034053 17 18
000177 3 12 009604 13 9 0034053 18 38
000177 18 8 009751 22 12 0034117 8 2
000206 10 56 009858 21 4 0034117 15 27
000234 12 12 009931 15 18 0034979 15 5
0002980 7 12 009960 19 21
000306 13 17 009964 15 21 0035226 3 10
000309 5 30 0og9g72 9 28
,,,,, 000334 15 4 009976 3 36 . . 0oBoOs6 14 11
000340 15 17 009976 22 2
000382 6 20 0063009 21 10
000399 23 8 0010017 12 31 0063010 21 7
000425 19 7 0010019 12 30
000445 10 2 0010066 19 12 0065374 15 8
000487 10 48 0010073 19 17 0065375 15 9
000487 15 31 0010108 19 18 0065376 15 11
000528 9 34 0010264 19 16 0065381 15 1
000528 21 13 0010266 19 4 0065395 13 11
‘‘‘‘‘ 000538 3 21 _.ootozet 19 27 0065398 13 8 ..
000538 14 36 0065401 13 15
000538 15 3 0011795 19 26 0065402 15 15
000567 12 29 0065404 15 26
000600 19 23 0013218 19 20 0065405 15 23
000613 3 14 0065407 15 13
000613 13 16 0020052 2 61 0065414 14 15
000613 15 29 0020064 21 6 0065421 14 16
000613 18 6 0020101 3 16
000628 2 27 0020101 18 4 0066575 16 7
,,,,, 000629 98 38 . 0020118 3 vt _0oees76. 16 6
000637 11 24 0020118 18 9 0066650 3 18
000667 21 14 0020137 1 24
000668 19 22 0020759 1 8 0067111 15 30
000669 23 11 0020759 2 B9
000690 15 28 0068011 1 9
000726 1 16 0021010 12 18 ooesigt 10 38
000740 7 19 0068374 2 6
000779 2 3 0022836 1 25
000779 13 3 0022837 1 26 0077270 10 1
,,,,, 000779 15 22
0024083 3 9 0090351 11 9
001230 11 41 0024083 18 11 0090847 18 14
001230 18 18 0024084 3 8
001900 9 20 0024084 18 12 0092292 22 7
004176 7 23 0030291 4 4 0093090 6 1
004358 16 2 0030711 12 25 0093212 5 28
004441 10 7 0093214 5 25
0031111 3 13 0093483 10 6
005075 1 23 0031111 18 7



INDEX Page=4
Parts Page Ref  Weight Parts Page Ref.  Weight Pats Page Ref.  Weight
No. No. No. @ No. No. No. [0)] No. No. No. @
4200027 2 5 4200099 5 26 4200168 6 28
4200028 2 10 4200100 4 3 4200169 6 25
4200029 6 4 4200101 10 4 4200170 6 36
4200030 1 12 4200102 10 14 4200171 6 35
4200031 2 44 4200103 10 8 4200172 6 34
4200033 3 28 4200104 10 3 4200173 6 33
4200034 1 18 4200108 5 9 4200174 6 31
4200035 3 3 4200109 6 6 4200175 6 27
4200036 3 5 4200110 7 5 4200176 2 46
4200037 2 60 400111 7 LA 4200177 2 48
4200038 2 56 4200112 7 15 4200178 11 10
4200038 2 51 4200113 7 10 4200179 4 10
4200040 2 52 4200114 7 1 4200180 4 11
4200041 2 22 4200115 7 8 4200182 11 14
4200042 2 23 4200116 7 6 4200184 6 26
4200043 3 1 4200117 7 13 4200185 6 37
4200044 2 15 4200118 7 4 4200186 11 11
4200045 2 18 4200119 7 20 4200187 11 17
4200046 2 21 4200120 7 18 4200188 11 1
4200047 3. 26 4200121 8 16 4200199 12 13
4200048 9 18 4200122 6 10 4200200 9 37
4200049 1 7 4200123 6 11 4200203 12 27
4200050 1 6 4200124 6 14 4200204 12 22
4200051 2 50 4200125 6 16 4200206 12 15
4200052 10 39 4200126 6 9 4200208 12 19
4200055 5 3 4200127 4 21 4200210 12 32
4200056 18 1 4200128 4 20 4200211 12 8
4200057 18 2 4200129 4 14 4200212 12 33
4200058 22 13 4200130 8 7 4200213 5 8
4200060 6 17 . 4200131 8 18 4200214 65
4200062 4 12 4200132 8 9 4200220 21 1
4200063 4 13 4200133 8 6 4200300 3 32
4200064 6 19 4200134 8 12 4200301 3 33
4200065 5 1 4200135 8 17 4200302 22 11
4200066 6 40 4200136 4 8 4200303 22 1
4200067 5 20 4200137 4 17 4200304 22 4
4200070 5 14 4200138 4 18 4200306 22 9
4200071 5 15 4200139 4 16 4200307 22 6
4200072 9 14 4200140 4 15 4200308 13 13
4200073 8 15 4200141 2 16 4200309 14 26
4200076 9 16 4200142 6 41 4200311 14 1
4200078 9 24 4200150 6 38 4200312 15 7
4200080 9 2 4200151 11 33 4200313 16 13
4200081 9 39 4200152 6 39 4200314 14 29
4200082 9 1 4200158 11 30 4200315 16 5
4200083 9 25 4200154 11 25 4200317 16 1
4200084 4 5 4200155 8 3 4200318 15 33
4200085 9 27 4200155 11 29 4200319 14 22
4200086 9 35 4200156 11 21 4200320 14 35
4200087 9 31t 4200157 1122 4200821 16 11
4200088 9 32 4200158 11 19 4200322 16 10
4200089 9 11 4200159 11 34 4200323 16 3
4200090 9 12 4200160 11 12 4200324 13 6
4200091 9 10 4200161 11 15 4200325 16 16
4200092 9 8 4200162 4 9 4200326 14  33-1
4200094 9 7 4200163 4 7 4200327 16 14
4200095 9 30 4200164 4 6 4200328 15 20
4200096 9 5 4200165 11 5 4200329 13 1
4200097 4 23 4200166 11 3 4200330 14 37
4200098 5 31 4200167 6 32




INDEXJ Page =5

Parts Page Ref Weight Parts Page Refl. Weight Parts Page Ref. Weight
No. No. No. () No. No. No. @ No. No. No. (@)

4200331 18 33 4208003 17 3

4200332 16 8 4209004 17 25

4209100 S 19

4201000 19 2 4209101 18 13
4201002 19 1 4209103 17 1
4201010 23 1-2 4200104 17 23
4201011 23 6-2 4209200 11 40
4201014 28 2 4209200 18 17
4201015 23 4 4209201 7 29
4201017 23 1-3 4209201 18 20
4201018 23 6-3 4209301 8 18
4201019 23 1-1 4209305 18 25
4201020 23 6-1 4209309 17 5
4209311 17 27
4207000 10 18 4209315 7 25
4207000 17 11 4209316 18 24
4207000 18 31 4200318 17 4
4207001 10 24 4209319 17 26
4207001 17 16 4209325 7 27
4207001 18 386 . 4209325 18 22
4207002 10 16 4209326 7 33
4207002 17 9 4209326 18 19
4207002 18 29
4207003 10 28 6920660 20 28
4207004 10 29
4207005 10 23 9620631 20 2
4207006 10 30 9620665 20 22
4207007 10 15 9620668 20 29
4207008 10 21 9620670 20 3
4207008 17 13 ..9620673 20 8
4207008 18 33 9620675 20 11
4207010 10 31 9620678 20 283
4207010 17 7 9620679 20 24
4207010 18 27 9620680 20 25
4207011 10 25 9620681 20 26
4207011 17 17 9620688 20 18
4207011 18 37 9620689 20 4
4207015 18 40 9620690 20 21
4207016 18 42 9620691 20 20
4207017 18 35 . 9620694 20 -1
4207018 18 41 9620699 20 1-2
4207019 18 26 9620700 20 17
4207020 17 20 9620702 20 15
4207021 17 22 9620703 20 16
4207022 17 15
4207023 17 21
4207024 17 6
4207025 17 0
4207026 17 32
4207027 17 29 .
4207028 17

31
4207029 17 28

4208000 9 22
4208001 18 15
4208003 17 2
4208004 17 24

4209000 11 38
4209001 18 16






jamato

POV RERAEH
YAMATO SEWING MAGHINE MFE. C0,LTD.

4-4-12 NISHITENMA, KITA-KU, OSAKA,JAPAN
TEL : 81-6-6364-1321 FAX : 81-6-6364-1307

T530-0047 KERHLRBEXHITHIEIZS
TEL(06)6364-1321(f) FAX(06)6365-5176

P/N 9710077(P)

No.2 Edited in 2001.6
(MG2000) Printed in Japan 2007.4.1HS





